SABRE

PARTS LIST

§25 - (UT20561-C, D, E, F)
§25C - (UT20560-E, F, G)
$25BC - (UT15100-A)

| §27 - (UT20603, A)

B25 - (UT15055-D, E, F)

€

PART NO. 18812D
Printed in U.S.A.




S258BC ... 25cc

IGNITION - ROTOR - STARTER - CLUTCH

[4:}
-9
1o

No. Part No. Dascription Qty No Part No., Dascription Qty
1 * 54711 C5 | MODULE-Ignition 1 24 825338 SCREW-Taptite {10-24 X 147 4
2 1L A 330585 TERMINAL & COVER 1 25 A9B1G A LEAD-Ground 1
3 82540 SCREW-Taptite (8-32 X 17} 2 26 02851 TEAMINAL-Mala 1
4 79252 SPARK PLUG 1
3 | A 00e81 LEAD-Elactrical 1
G ||*A04158§ [ROTOA KIT 1
g 9540357569 ? ggfg‘gg -Flet : Torque Specs

. Itam In/Lbs MNm Roguirad
9 08529 A | WASHER-Flat 4
10 00242 |CLUTCH ~ 2 No Loctite
11 A 02727 CONNECTOR & DRUM 1 a F0-40 ..o 3.4-4.5
12 SHORT BLOCK (Ref. Pg. 4, ltam 1) 1 4 120-180.......... 13.6-20.2
13 A D207 B | STARTER HOUSING 1 14 30:40 .......c.o.. 3445
14 82541 SCREW-Plastite {#10-1/2") a2 21 e 3 4-4.5
15 5791 BRACKET-Retalning a a3 . 4.5-5.8
16 88770 A | PULLEY-Swarter 1 24 v B,2-6.8
17 97899 02 | ROPE-Starter (82°) ]
ie A 99773 A | SPRING & CONTAINER 1
18 02264 GRIP-Startar 1

20 |[* A 02396 A |TUBE ADAPTER 1

24 aBos2 BSCREW-Hax Hd. (10-24 X 7/87) 4

f-i-] 986824 SCREW-Sams Hex Hd. 1

(10-24 X 1 1/8")
23 81208 NUT {10-24) 1




525...
§27...

25cc
e 25CC

IGNITION - ROTOR - STARTER

Na. Part No. Dascription Gty
1 (] 7V CS MODULE-Ignition 1
2 A 33055 TERMINAL & COVER 1
3 82540 SCREW-Taptita (832 X 1) 2
4 79252 SPARK PLLIG h;
5 A 07238 LEAD-Electrcal 1
6 A 04168 S ROTOR KIT 1
7 B4 A WASHER-Flat 1
B 88785 A CONNECTOR-Drive 1
o SHORT BLOCK (Rak. Pg. 4, fern 1) 1

0] A 020968 STARTER HOUSING 1
1 2541 SCREW-Plaslita {#10-1/2") 2
12 987N BRACKET-Relaining 2
13 SR770 A PULLEY-Starter 1
14 97699 02 | ROPE-Starter (427 1
15 A 9B773 A SPRING & CONTAINER 1
16 02264 GRIP-Startar 1
17 ] » 08469 CLAMP wilastenurs 1

Torque Spacs

Itam  in/Lbs Nm Raquired
No Lostite

a 3040 .o 8.4-4.5

4 120-180..... 13.6-20.3

iR A0-40 woiiirranne 445




——— — et il Bl e | Il o Smrde WTTE e — —— — E—— — —— — — — — — ——ts ks S, AR, Wt o e e bt i mamtn

ENGINE INTERNAL

825 e, 250G
525C........ 250¢
5258C ... asee
827 e 25ce
B25........... 25ce

OPTIONAL MVFFLER GUARD.

I
|
|
|
I
|
) [tem

Tarque Specs

WIRE GUAARD KIT
SCHEW-Hex Sems (10-24 X 1/2")

InfLbs Nm Aequlred
e No Loctite
8 o
” 8 5585 ,........ 6.2:7.8
- 040 e 3445
~” 12 ot 1 | R— - N
o 14 40-50 ceurmmrrnaes 4.5-5.6
e
No. Part No. Dascription Qty
1A 03085 | SHORT BLOGK (25CC Non Clutch) 1
*A 08056 SHORT BLOCK (25CC Cluteh) 1
NOTE: Both Shori Blocks Ynciude The
Following:
2 A 07314 25CC PISTON & ROD 1
3 95935 HING-Plston 1
4]11=A 07145 25CC CYLINDER KIT |
5 043eB B GABKET-Cylinder 1
[ 080840 GASKET-Maat Dam 1
7 69250 KEY-Woodruff 1
a|lL_ 825691 SCAEW-Thread Forming (10-24 X 3/4)| 3
o EA 00858 CRANKCASE COVER 1
10 PE7E7 A BASKET-Crankcase Gover 1
N 82541 SCHREW-Plastite (#10 X 1/27) 2
12 82538 | SCREW.Taptite {1024 X 1727 4
1
2
]

81208

13 [[=A Q0254 A
14 88049

NUT (10-24)




825 ......... 25¢ec
g25C ........ 25¢c
S28BC ... 25¢ce
827 cuierannn 250C

CARBURETOR - FUEL TANK

Ne Pari No. Description any
{ 04474 SCREW-Machine (10-24 X 2 1/47) 2
2 98768 HEAT DAM 1
3 825491 SCREW-Tapfita (10-24 X 17 2
4 ®A 04445 A | CARBURETOR KIT 1
5 93768 A GASKET-Carhuretor 1
-] *A 04447 C | FUEL TANK 1
T 40422 FILTER-Fual 1
] 01439 32 TuBiNG-Rubbar (87) 1
9 94772 32 TUBING-Rubber (8°) 1

10 98268 CLAMP-Wire 1

11 A 00982 B FUEL CAP 1

12 Q8792 BUMPER-Rubber a

Torque Specs

[tem  In/Lbs Nm Raqulred
No Loctite

1 30-40 .. 3.4-4.5

3 40-50 ueeeriianr 4.8-5.6....c001000.. Apd 262




825 oo 25cc MUFFLER - AIR CLEANER

SosC ... 28¢cc

82580 .. 28eg —_—— e
527 courrennn 2506 . ~ \
B25....... 25¢C —* See ltemi":llu,\‘dp.\

on page 4,
|

No. PartNo. Deacription Qty Torque Specs
ftem InilLbs Nm Raquired
1 *A 0715 MUFFLER COMPLETE 1 No Loctite
- 88050 SCREW-Sams Hex (1024 X21/27) | 2 2 4050 4550
a 08786 C GASKET-Muffler (Also Includad with *)] 1 6 40-50 .. ‘:5_5'5
4 ®A04TQ7 A | AIR FILTER KIT 1 T
5 poamo B FILTER-AIR 2]
6 31208 NUFHex (10-24) 2




CURVED SHAFT BOOM - HANDLE - THROTTLE -
STRINGHEAD - GRASS DEFLECTOR

16 -

8

Torquae Specs
Rem  Inflbs Nm Raguirad
No Loctite
7 1528 .. .... 1.7-2.B
17 15-25 cvevnvrenies 1.7.28
21 1620 .. .. 1.7-28

No. Part No. Dexzcription City
1 93992 NUT-Wing 2
2 83009 WASHER-Lock (1/4") 1
a A 04709 HANDLE-ront 1
4 i+ A 039111 | HANDLE QRIP ASSEMELY 1
5 08833 TRIGGER 1
5} A 03006 CABLE-Throltle i
7 82368 SCRAEW-Throad Form, (48 X 3/4" | 5
a 72084 A1 NUT-Tegyle Switch 1
9 93653 TOGGLE SWITCH 1
10 A 08912 LEAD-Electrical 1
11 || A86018 A LEAD-Ground S k|
12| 80295 SCREW-Cap Hax Hd. (1/4-20 x 2°) 2
13 ||+ A 08738 DAIVESHAFT HOUSING w/spacar | 1
14 029085 DECAL-Waming 1

15 07928 CLAMP 1

16 98816 SHAFT-Flaxdble t

17 |L  e8o77 SCREW-Thraad Form, (#10 X 1/2“)| 1

16 00130 DEFLECTOR (825, 527) 1

02610 DEFLECTOR {8250} 1

19 |[* A 03834 BLADE-Cut-Off (525) 1

« A 03832 BLADE-Cut-0ft {(825C. 527) 1

20 81261 NUT-Hex (10-24) 2

21 | 8253 SCREW-Mach. Hex Hd. (10-24 X 1) | 2

ap A 98231 A | HOUSING & EYELET-Dual Line 1

23 DA 98866 A | RETAINER-Spoal 1

24 | [=DA 982 E | SPOOL & STAING {.080 Dia) i

25 06713 SPRING-Campression 1

26 08511 STRING {.080 Dia) (395 Ft) 1

27 pig4z HEX NUT 1

28 84008 WASHER-Flal (1/4") 1




SHAFT - HANDLE - THROTTLE

16

&25B8C ... 25¢ce
14
15
24
No. Part No. Deseripiion Qty
1 DA 82703 C | HARNESS w/Connactor 1
2 A 84442 BRACKET-Hanger 1
al . Ba2260 - SCREW-Thumb (10-24 X 1/27) 1
4|[* A088111 | HANDLE GRIFP ASSEMBLY 1
] 72084 A1| MNUT-Toggle Switch-Hex Lock 1
-] 85231 PLATE-Indicating 1
7 93653 SWITCH-Toggle 1
8 82368 SCAEW.-Plastite (#9 X 3/4°) 4
9 08833 TRIGGER 1
10 A 03008 CABLE-~Throtila 1
(b A 0242 LEAD-Electrical 1
121 L. Agpgig A LEAD-Graund 1
13{]* A032878 | HOUSING-Drive Ehalt (Black) 1
14 04458 DECAL-Starting Instructions 1
15 04493 DECAL-Waming 1
16] b= 984818 SHAFT-Flex 1
171 |* A 04639 HBANDLE BAR 1
18 94474 B GRIP 1
19 81267 NUT {1/4-20) 2
20 B3061 WASHER {1/4") 2
21 ondaz CLAMP-Handle Sar 2
22 88078 SCREW-5ems Hex Hd. {1/4-20 X 1%) 1
23| L 8807 SCREW-Sams Hax Hd. (1/4-20 X 1/2%) 1
24 23834 A | SHAFT-Spindle 1

Torque Specs

ham  IniLbz Nm Aequired
No Loctite

3 18-24 .......2.0-2.7

] 15-25 .......1.7-28

22 75-85 .00 2.5-9.6

23 75-85 .. 8.5-9.6




$258C ... 25cc SPOOL & STRING - DEFLECTOR
No Fart No. Torque Specs
— Description b jtam  In/Lbs Nm Requirad
1|[* A 04708 DEFLECTOR-Grass 1 No Loctite
2 806813 | SCREW-Mach Hox Hd. (1420X 1) | 3 3 20-30 .......2.3-2.4 ... Fad 262
a BOREY SCREW-Mash Hex Md. (10-24 X 3/8%) | 2 7 75-85 ... 5508 -
4 07129 BLADE-Cut-Off 1 a 40-50 ........ 4.5-5.6
S| 81208 NUT (10-24) -]
6||* A 04457 A | HOUSING-Lower Boating 1
7 88073 SCREW-Soms Hax Hd. (1/4-20 X 17) i
s|L. a=450 SCREW-Mach Hex Hd, {10-24 X 3/8") 1
8 98835 1B| WASHER-Flanged 1
10 D 98717 ¢ | BLADE-Trl-Arc {B%) 1
1 98B36 WASHER-Cupped 1
12 08937 NUT-Hax Locking (F.H.} 1
13 08849 GONNECTOR-Drive 1
14 A 08231 A | HOUSING & EYELET {Dual Line) 1
15 06713 SPRING-Compression 1
16 DA 98812 E | SPOOL & STRING {.080" Line) 1
17 DA 92866 A | RETAINER-Spool (A.H. Thraad) 1




3 "y

B25......

s 25T

STRAIGHT SHAFT BOOM - HANDLE - THROTTLE -
STRINGHEAD - GRASS DEFLECTOR

- 29

F— 30

Torque Specs

Item  In/Lbs Nm Requlred
Na Loctite
16 40-60 sivvreiarens 4558
17 5565 ..o 62-7.2
No. Parl No. Deasctlpticn Qty
1 DAB27O3C HAHNESS w/Connactor 1
2 * A 00736 HANDLE-Front 1
a 0677 NUT-Hex (M3 X ¢.B) 4
4 Q0&78 SCHEW:Mox HMd. (M5 X 0.8 X 35) 4
5 || * ADasa2 BRACKET-Hangar 1
6 82260 SCREW-Thumb (10-24 X 1/2%) 1
7 Q6275 THHOTTLE & SWITCH w/Lead 1
8 A Q6261 GRIP-Handle 1
9 00737 SPRING-Tension 2
10 46840 CABLE-TIe 1
1" A 03004 CABLE-Throttla 1
12 || = A 03800 A HOUSING-Drive Shaft 1
13 02985 DECAL-Warning 1
14 98932 SHAFT-Driva 1
15 A 03808 GEAR HEAD 1
16 88049 SCREW-Sems Hex Hd. (10-24 X, 1/2%) 1
17 82566 SCHREW-Cap Sockal Md, (1/4-20 x 7/87) 1
18 04168 1B WASHER-Flange 1
19 $8047 2 GUARD-Blade 1
20 D 88717 C BLADE-Tr-Are 1
21 04409 WASHER-Flanga 1
22 04277 NUT-Hex (L.H.) ]
23 88551 41 CONNEGTOR-Dnve 1
24 A 88231 A HOUSING & EYELET (Dual Lina) 1
25 B 06713 SPRING-Comprassion 1
26 DAQZ588 C SPQOL & STRING (Dual Line} 1
a7 D 06514 LiNE-Replacameant (095" Dia.}
28 Ag7910 A RETAINEA-Spoal {L.H.) (Rad) i
29 DADI1I74 A STHINGHEAD COMPLETE 1
30 & A 035908 GFASS DEFLECTORKIT 1
31 A 04362 03 DEFLECTOR & BLADE 1
3z paze8 SCAEW-Mach. Hex Hd. 5
33 34003 WASHER-Flat 5
34 at1261 NUT-Hax (10-24) 2
a5 83046 WASHER-Lock a
346 1

A 03404

DEFLECTOR BRACKET KiT

P R



